PROGRESSIVE
FARM PRODUCTS, INC.

OPERATOR’'S MANUAL
1500 TWIN FRAME
ANHYDROUS TOOLBAR

CFJ

September 2001

COME VISIT US ON THE WEB AT: www.progressivefarm.com



SETUP AND OPERATION

When ordering parts, provide the complete serial and model number, as well as the

desired part number and description,

For convenience and future reference, record the following information in the spaces

provided below:

DATE PURCHASED: _ / /

DEALER NAME:

DEALER PHONE:

MODEL NUMBER:

SERIAL NUMBER:

NOTE: Throughout this manual, references of “right” or “right side” and “left” or “left
side” are always from a point behind the implement facing forward, in the direction of
travel.




IVTOAUCTION ...ttt ettt es et ee st eee e nenseteaesaan 1
SATEtY RUIES ...ttt ettt ene e 2-3
Recommended Tire PIESSUIES .......cviiveiicriiics ettt enen s nen o 3
BOIE TOIUE ...ttt ettt sene 4-5
Lubrication & Maintenance ..o eo e 6
AsSembly INSIUCTIONS .....voviiiicici e ee e e s et 7-9
Hardware PACKAZES ......ccooviiiiii it es e e st ee e ee e vane 10-13
MEINTTAIME SE-UP ...ovveriiieii ettt e e et e e e e s oo e e enees 15
Mainframe Wheel ASSembly ........cccooviiiiiicice e e 16-17
Depth Stop & Transport Lock USage ..o e, 18
Inner Wing ASSEMDBIY ..ottt 19
Inner Wing Hydranlics ..........cooviiriiieec e ev e 20-21
Outer Wing/Hydraulics ASSemDBIY .........o..ooooviiieiieiiee oo 22-23
Wing Wheel ASSEIMBLY .........coooiiiiieiintiie et ee s en e eer s 24 -25
Optional Tandem Wheel ASSembIY .......cooooiiiiiiiic oo, 26 - 29
Hydraulic LHY/WiIngfold System ... e e 30-33
Hose Routing/Hydraulic Components ..............co..cooooiveiiioeeor oo eene e, 34-35
Rear HItChes ...t 36-37
Shank Mount ASSEIMDBIES ...t e e eeeerns 38-45
Offset Bracket ASSEIMDIY .....occoimiiiii ettt 46

DHSC Sealer ASSEIMDBLY ..ottt ar s 47




ANhyArous SE-UDP ...ttt et 48 - 54
Safety Light PACKABE ........oco.iiiiieiccrc e 55-56
Hub ASSEMDBIIES ...t 57-59
Cylinder BreakdOWNS ..ot 60 - 62
Shank COnfIZUIAtIONS ..........ooooiriviiii it 63-71

Warranty




Introduction

The purpose of this manual is to assist in the assembly, operation, and
maintenance of your Model 1500 Toolbar. The extra care given by the operator will
compliment the efficient and economical use of this machine for years to come.

During the assembly process, it will be necessary to attach various components
together using pins and shaft of various sizes. Please take the extra time required to
remove excess paint from the pins and shafts as well as the bushing bores that they will
be placed through. Anti-seize or an equivalent product should be applied to all
non-greasable joints and pins. The time and effort spent now will be well rewarded in
time savings in the future.

Follow the assembly sequence provided in the illustrations and part descriptions.
Before you begin assembly, read this manual and become acquainted with the various
components of this implement.

Thank You.

9/01 Model 1500 Anhydrous Toolbar 1




SAFETY FIRST!

FOLLOW THESE RULES:

Comply with your state and local laws governing highway safety while moving ma-
chinery on the highway.

The SMV reflector emblem should be used at all times on public roads, and always
use the flashing warning lights on your tractor.

Drive at a reasonable speed to maintain complete control of your machine at all
times. Do not exceed 20 MPH (32.2 kim/h) while transporting. Avoid heavily traveled
roads whenever possible.

Hydraulic fluid escaping under pressure can have enough force to penetrate your
skin. If you are injured by escaping fluid, see a doctor at once. Serious infection or reac-
tion can result if medical treatment is not given immediately, Make sure all connections
are tight and that hoses and lines are in good condition before applying pressure to the sys-
tem. Relieve all pressure before disconnecting any lines or performing other work on the
hydraulic system. To find a leak under pressure, use a small piece of cardboard or wood,
NEVER use your hands.

At least once a year, inspect all hydraulic hoses for leaks, cracks, abrasions, and
pinched areas. Tighten fittings or replace hoses as needed.

Always be sure the hydraulic lines and cylinders are free of air and do not leak. Af-
ter connecting any new parts, replacing old parts, or servicing the hydraulic components,
carefully cycle the hydraulic cylinders several times to purge trapped air from the system.
Check all the connections for any leakage.

Always block up raised equipment when servicing it. NEVER rely on the hydraulic
system to support the implement during servicing,

9/01 Model 1500 Anhydrous Toolbar 2




SAFETY FIRST!

FOLLOW THESE RULES:

Keep all safety equipment, such as hitch pins, chains, SMV emblems, lights, reflec-
tors, etc... in good repair. Please note all safety decals, and keep them in place. New de-
cals are available from your dealer. ’

Misuse, abuse, neglect, or modification of this machine can cause:
— mechanical breakdown
— property damage
— personal injury or death

Always use proper safety precautions and common sense. Set a good example and
show your workers how to work safely, be an example, not a statistic.

( o )
Recommended Tire Pressures
Tire Size & Ply Pressure
13.6 x 38 - 12 ply 44 PSI
12.5Lx 15 - 12 ply 50 PSI
12.5L x 15 - 8 ply 36 PSI
16.5 x 16.1 - 10 ply 36 PSI
18.4x 26 - 10 ply 26 PSI
5:30x 12 - 6 ply 55 PSI
18x8:50x8-4ply 22 PSI
4:80 x 8- 4 ply 42 PSI )

9/01 Madel 1500 Anhydrons Toolbar 3




BOLT TORQUE

1. Improperly tightened bolts will result in damage, breakage, expense, and lost time,

2. Always replace bolts with the specified grade and type.

3. Torque all fasteners to the proper value during assembly, then check after every two (2)
hours of operation until they remain tight.

4. Use the following torque chart as a guide to insure proper tightening of the fasteners.

5. Make a daily inspection of the implement checking for loose bolts as well as leaking

hoses.

9/01 Model 1500 Anhydrous Toolbar 4




7 1 N 7 T N
O &
BOLT® - TPI |GRADE2|GRADE5 A-325 |GRADE 8
3/8 - 16 25 35 50
7/16 - 14 35 55 80
172 - 13 55 85 125
9/16 - 12 75 125 175
5/8 - 11 105 170 235
3/4 - 10 185 305 425
7/8 - 9 170 445 690
1-38 260 670 1030
1-1/8 - 7 365 900 1460
1-1/4 - 7 515 1275 2060
1-3/8 - 6 675 1675 2700
1-172 - 6 900 2150 3500

TORQUE VALUES ARE IN FT./LBS. AND ARE BASED ON PLATED OR GREASE
COATED HARDWARE. INCREASE VALUES 5 - 10% FOR FINE THREADS.
USE 65% OF THE LISTED VALUE FOR JAM NUTS.

9/01 Model 1500 Anhydrous Toolbar




9/01 Model 1500 Anhydrous Toolbar 6

SAFETY DECALS — SERIAL NUMBER — LUBRICATION

LUBRICATE EACH ZERK AFTER EVERY TEN THE DECALS ON THIS IMPLEMENT ARE PROVIDED
HOURS OF OPERATION. FOR YOUR SAFETY. IF THEY BECOME DAMAGED

OR LOST, IT IS THE RESPONSIBILITY OF THE
USE MULTI-PURPOSE LITHIUM GREASE. OPERATOR TO REPLACE THEM.
CLEAN AND REPACK WHEEL BEARINGS NEW DECALS ARE AVAILABLE FROM YOUR DEALER.

ANNUALLY.

@ FRAME WING HINGE GREASE ZERK
# 900805

4N\ CAUTION
@ “TOH ORLY WITH FARM TRACTOR
AT SPEFDE BELOH 20 WPH,

WHEEL ARM HINGE GREASE ZERK (LOCATED INSIDE TUSE)

# 900803

# 900807

(DITWIN FRAME
# 900808

: A DANGER | TREOETRRT 1

REFER TO
OPERATOR'S
MANUAL.

W@W - # scosoz
ERaaRGEe | # g00800

| i
# soospe # soos17

# 900801

:
g
e

01 /A CAUTION
TRANGPOAT BAFETY LOCKE MUST BE
UBED WHER TRANGPORTISG BACHINE

# 900804




Assembly Instructions

1500 Anhydrous Toolbar

Be sure to remove excess paint from pins and bushing bores. Apply a thin coat
of grease to pins before installing them. Use “Anti-seize” or equivaient on all
non-greasable joints and pins. Never strike a pin directly with a hammer —
always use a block to absorb the shock if a pin does not easily fit. Striking a pin
directly will cause the end of the pin to spread.

Be sure to lubricate all grease zerks. Refer to the lubrication drawing for all zerk
locations and time intervals for greasing.

Mainframe, Wing, and Hitch Assembly

1.
2.

3.

L.ay the hitch on the ground, placing the mainframe on top of it.

Center the mainframe on the hitch and attach the two together using the
hardware from bag #102001.

Lay the wings out beside the mainframe and attach the wings {o the
mainframe using the pins and hardware included in the wing hinge {make
sure the paint is removed and pins are greased prior to installation).

Mainframe/Wing Wheel Assembly

o~

9/01

Lift the toolbar into the air from the rear center of the mainframe.

Place the wheel arms in their approximate locations (refer to the correct
shank spacing drawings for the exact wheel placement).

Attach the saddle clamps using hardware from one of the following bags:
Single mainframe/Single wings — 102078, Tandem/Single ~ 102079,
Tandem/Tandem — 102080.

Attach the wheel arms to the clamp assembly using pins and hardware
included on the lower clamp assembly,

Attach the 3-1/2" x 10" rephase cylinders to the whee! arms. Install tire/wheel
assemblies and transport locks. Note: Make sure lug bolts are tightened
prior to transporting of unit.

Lower the mainframe, letting the toolbar rest on the mainframe wheels. Raise
one of the wings and repeat the steps 1-5 listed above only using 3-1/4" x 10"
rephase cylinders on the wings.

Repeat process for opposite wing.

After both wing wheels are installed, lift mainframe back into the air, relieving
pressure on the cylinders. Remove the safety locks and lower the bar.

Model 1500 Anhydrous Toolbar 7




Attaching the Wing Fold Cylinders

1.

2.

Locate the 4" x 24” hydraulic cylinders. Using hardware from the cylinders
and hardware bag #213002, attach the cylinders to the mainframe, leaving
the clevis end unattached.

Be sure to attach the butt end of the cylinder to the mainframe.

Hydraulic Hose Installation

1.

Refer to the “Hydraulic Schematic Drawings”. Lay out the hydraulic hoses
from hose packages #212002 (Wingfold) and #212052 (\Wheel Mount) in their
approximate locations.

Using hardware from bag #213002 (Wingfold) and #213051 (Wheel Mount) to
attach the hoses to the divider/combiner valve and respective cylinders.
Attach the hoses to the boits welded on the right hitch tube using hose
holdowns. Do not tie hoses down at this point.

Hook up the foolbar to a hydraulic unit and charge all cylinders with oil to
purge the air from the cylinders. Attach the clevis ends of the cylinders to the
toolbar.

Coulter and Shank Assembly

.-~

Lower the toolbar to a good working height.

Select the proper exploded view drawings (Rigid Shank or Auto Reset
Shank). Use hardware from bag #102027 for rigid shank or #102028 for auto
reset for assembly and installation of shank mounts.

On rigid shank mounts, be sure to leave one inch of threads below the lock
nut of the spring loaded T-Rod and a distance of 1-1/2" between the bottom of
the “T" and the %" nut.

On auto reset shanks, be sure to leave ¥2" of threads below the lock nut of the
spring loaded T-Rod and a distance of 1-7/8" — 2" between the bottom of the
“T” and the 34" nut. The spring should be compressed to approximately 9-1/2”
to 9-3/4”. Note: These measurements are approximate. Field conditions
may cause the need for further adjustments.

Refer to the coulter spacing drawings in the back of the book for correct
locations/placement of shank mounts.

Note there are left and right shank assemblies. When placing an assembly,
notice that the shank will line up with either the left or right u-bolt.

Disk Sealers

1.

2.

9/01

Use hardware from bag #102029 to assembie and mount the disk sealers to
the shank.

For Rigid Shank Mounts, measurement (when tightened down) should be
approximately 15-1/2” from the back edge of the shank mount to the back
side (at the bend) of the disk sealer shank mounting bracket (part #801694).

Model 1500 Anhydrous Toolbar 8




For Auto Reset Shank Mounts, measurement (when tightened down) should
be approximately 6” from the back edge of the shank mount to the back side
{at the bend) of the disk sealer shank mounting bracket (part #801694).
Note: Measurements are approximate. Adjustments may need fo be
made depending upon the depth the knives are running in the ground,
For optimum performance, do noft run the sealer blades any more than
2-3 inches in the ground.

Anhydrous Rear Hitch Assembly

1.

Place the rear hitch behind the tootbar, centering it on the mainframe. Using
the hardware from bag #102030 (Rigid Rear Hitch) of #102035 (Floating Rear
Hitch) to attach to the toolbar.

NH3 Bracket and Gauge Assembly

1.

Attach the bracket, swing arm, and gauge stand as shown using hardware
from bag #102182 (3/8” NH3 Kit 37-1/2' — 40"), 102183 (1/2” NH3 Kit 37-1/2' ~
40'), 102184 (3/8” NH3 Kit 42-1/2°), or 102185 (1/2° NH3 Kit 42-1/2").

Attach all hoses and fittings as shown in the schematic.

It may necessary to plug some of the outlets on the manifolds. It is strongly
recommended to space these evenly around the manifold.

Tie down the hydraulic and NH3 hoses with tie straps {not provided) to keep
them from being pinched in the hinge points.

Safety Liaht Assembly

1.

9/01

Using the hardware from bag #102032, attach the lights on the rear tube of
the wings as shown making sure the red and yellow lights are visible from the
rear of the bar.

Model 1500 Anhydrous Toolbar 9




1500 Hardware Packages 37-1/2' - 42-1/2'

101128
101171
101205
101216
101217
101224
101226
101233
101256
101455
400125
602178

1300/1500 Mainframe Hdwe Bag
Description
3/8" - 16 x 2.5" Hex Bolt - Grade 5
3/4" - 10 x 2" Hex Bolt
1"-8x 9" Hex Bolt - Grade 5
3/4" - 10 Hex Nut
1" - 8 Hex Nut
3/4" Lock Washer
1" Lock Washer
3/4" Flat Washer
1" - 8 x 3" Hex Boit - Grade 8 Yellow Zinc
3/8" - 16 Top Lock Nut
1" x 1.5" x 10" Hitch Clamp Plate
1.625" x 8" Clevis Pin

1 102026
Qty Part#
2 101438
2 101224
2 101215

Offset Bracket Hardware Bag
Descrintion
3/4" - 10 x 7-1/2" Hex Bolt
3/4" Lock Washer
3/4" - 10 Hex Nut

102027
Part #
101149
101479
101213
101215
101222
101224
101231
101233
101315
101422
1014569
301193
400095
400096
801198

R/S Coulter Assembiy Hardware Bag
Description
1/2" - 13 x 2" Hex Boilt
3/4" - 10 x 6" Hex Bolt - Grade 5
142" - 13 Hex Nut
3/4" - 10 Hex Nut
112" Lock Washer
3/4" Lock Washer
112" Flat Washer
3/4" Flat Washer
314" - 10 x 7" x 6-1/2" U-Bolt PLT
3/4" - 10 x 3" Hex Bolt - Gr. 8 Yellow Zinc
3/4" - 10 Toplock Nut
142" - 20 x 1.25" Whiz Bolt
Compression Spring
Spring Retainer Casting
Spring Tension Rod Weldment

1
Qty Part#
2
1
2
1
2
1
3
12
7
8
1
4
4
1
2
2
1
4
3
6
2
2
1
2

102028

101149
1011563
101173
101175
101179
101180
101213
101215
101222
101224
101231
101233
101242
101252
101315
101382
101422
301193
400095
400096
400201
602211
801198
801688

Auto Reset/Coulter Assy Hdwe Bag

Description

12" - 13 x 2" Hex Bolt - PLT

12" - 13 x 4" Hex Bolt - Grade 5

3/4" - 10 x 3" Hex Bolt - PLT

3/4" - 10 x 4" Hex Bolt - PLT

3/4" - 10 x 6" Hex Bolt - Grade 5

3/4" - 10 x 7" Hex Bolt - PLT

142" - 13 Hex Nut - PLT

3/4" - 10 Hex Nut - PLT

1/2" Lock Washer - PLT

3/4" Lock Washer - PLT

112" Flat Washer - PLT

3/4" Flat Washer - PLT

3/4" - 10 Seif-Locking Hex Nut

1/4" - 28 Straight Zerk

34" -10x 7" x6-1/2" U-Boit - PLT

3/4" Jam Nut - PLT

3/4"-10 x 3" Hex Boit - Grade B Yellow Zinc

142" - 20 x 1-1/4" Whiz Bolt

Compression Spring

Spring Retainer Casting

142" x 2" x 6-1/2" Pivot Plate

1.250" Q.D. x . 774" L.D. x 1-1/16" Bushing

3/4"-10 x 15" Spring Tension Rod

3/4" - 10 x 17-1/2" Spring Tension Rod

102030
Part #
101171
101173
101204
101215
101224
101266
101330
101461
801195
801771

NH3 Rear Hitch Hardware Bag
Description
3/4" - 10 X 2" Hex Boit
3/4" - 10 x 3" Hex Bolt
1" - 8 x 8" Hex Bolt
3/4" - 10 Hex Nut - PLT
3/4" Lock Washer - PLT
3Ne" Hair Pin
Compression Spring
1" - 8 Top Lock Nut
1" x 6" Welded Tube Handle Pin
Drawbar Clevis

1
Qty
4
2
8
9
8
9
0

—

2
2
8
2
1
1
1
1
2
1

102029
Part #
101149
101166
101211
101213
101220
101222
101231
101298
101365
101357
101457
400123
602214
801327
801329
801330
801694

18" Disc Sealer Hdwe Bag
Description
1/2" - 13 x 2" Hex Boit
142" - 13 x 5-1/2" Hex Bolt
3/8" - 16 Hex Nut
1/2" - 13 Hex Nut
3/8" Lock Washer
112" Lock Washer
1/2" Flat Washer
5/8" Cup Washer
12" - 13 % 2" x 2-1/2" U-Bolt
3/8" - 16 x 1" Carriage Bolt
112" - 13 Toplock Nut
Compression Spring
1" 0.D. x .524" 1.D. x 4-1/8" Bushing
Disc Sealer Frame Bracket
Spring Pivot Boit & Bushing Assembly
Sealer Arm Assembly
Shank Mounting Bracket

3/01

Model 1500 Anhydrous Toolbar

10




1500 Hardware Packages 37-1/2' - 42-1/2'

1 102038  NH3 Floating Rear Hitch Hdwe Bag 1 102080 1300/1500 Wheet Mount Hdwe Bag - T/T
Qty Part# Description Qty Part# Description
2 101128 3/8"- 16 x 2-1/2" Hex Bolt 24 101173 3/4"-10x 3" - PLT - GRS
101171 3/4"-10x 2"-PLT - GR6 24 101215 3/4" - 10 Hex Nut - PLT
101173 3/4"-10x 3" - PLT - GRS 24 101224 3/4" Lock Washer
101204 1" -8 x 8" Hex Bolt 2 101257 3/8" x 3" Latch Pin
101215 3/4" - 10 Hex Nut - PLT 2 101258 3/32" x 1-1/2" Hair Pin
101224 3/4" L.ock Washer - PLT 48 301151 9/16"-18 x 1-1/8" Lug Bolt
1012686 3f18" Hair Pin 2 400083 8" Stroke Cylinder Safety Lock
101330 Compression Spring 2450061 1-1/4" Stroke Controf Kit

101455 3/8" - 16 Top Lock Nut

101461 1" - 8 Top Lock Nut

301193 1/2" - 20 x 1-1/4" Whiz Bolt
801185 1" x 8" Welded Tube Handie Pin
801771 Drawbar Clevis

102182 3/8" NH3 Hdwe Bag 37-1/2' - 40"
Part # Description
101147 12" -13x 1" -PLT - Grade 5
101148 1/2"-13x 1-1/2" -PLT - Grade 5
101152 12" - 13 x 3-1/2"-PLT - Grade 5
101179 3/4"-10x6"-PLT - Grade 5
101211 3/8"-16 Hex Nut PLT

101213 1/2" - 13 Hex Nut PLT

1012156 3/4" - 10 Hex Nut - PLT

101220 3/8" Lock Washer

101222 1/2" Lock Washer - PLT

101224 3/4" Lock Washer - PLT

101231 1/2" Flat Washer - PLT

101317 34" - 10 x 5" x 8-1/2" U-Bolt - PLT
101417 3/8" - 16 x 5" x 8-1/2" U-Bolt
400142 Manifold Bracket

700126 3/8" - 1/2" Stainless Hose Clamp
700211 1/4" NPT x 1/2" Manifold Plug

700235A2.5" Stainless NH3 Gauge 0 -100 PSI
700256 1" 8t. Elbow - Black Pipe

700272 NH3 Manifald - 14 Qutlet

700276 1-1/4" Quickcoupler Assembly
700277 1/4" NPT x 3/8" Hose Barb

1 102079 1300/1500 Whee! Gear Hdwe Bag - T/S 700278 1-1/4" Mate Couptler Tip (NH3)

QuaPart Nun Description 2 700308 1"MNPT x 1" FNPT Swive| Coupler

102032 1300/1500 Light Package Hdwe Bag
Part # Description

101102 1/4" - 20 x 1" Hex Boit

101209 1/4" - 20 Hex Nut

101211 3/8" - 16 Hex Nut

101218 1/4" - 20 Lock Washer

101220 3/8" Lock Washer

101417 3/8" - 16 x 5" x8.5" U-Bolt - PLT

400060 Light Mounting Bracket - Right

400081 _Light Mounting Bracket - Left

wh #%MAALALE—'L e Pk BN el ol (DD - 0O e

102078 1300/1500 Wheel Gear Hdwe Bag - §/S
Qty Part# Description
24 101173 3/4"-10x 3" -PLT-GR5S
24 101215 3/4"-10 Hex Nut - PLT
24 101224 3/4" |.ock Washer - PLT
2 101257 3/8" x 3" Latch Pin
2 101258 3/32"x 1-1/2" Hair Pin
24 301151 Lug Bolt 9/16-18 x 1-1/8"
2 400083 8" Stroke Cyiinder Safety Lock
2 450061 Stroke Control Kit

—‘B—‘MNNL“%MM—*AmM.b»mMAAauMEA

24 101173 3/4"-10x3"-PLT - GRS

24 101215 3/4"-10 Hex Nut - PLT

24 101224 3/4" Lock Washer

2 101257 3/8" x 3" Latch Pin

2 101258 3/32" x 1-1/2" Hair Pin

36 301151 918" - 18 x 1-1/8" Lug Bolt

2 400083 8" Stroke Cylinder Safety Lock
2 450081 1-1/4" Stroke Control Kit

9/01 Mode! 1500 Anhydrous Toolbar 11




1500 Hardware Packages 37-1/2' - 42-1/2'

NP INENN O R RS s a-m;nsE?-a

102183
Part #
101147
101148
101152
101179
101211
101213
101215
101220
101222
101224
101231
101317
101417
400142
700126
700208
700211

1/2" NH3 Kit Hdwe Bag 37-1/2' - 40

Description

12" - 13 x 1" Hex Bolt PLT

112" - 13 x 1-1/2" Hex Bolt PLT

1/2" - 13 x 3-1/2" - PLT - Grade 5

3/4" - 10x 6" -PLT - Grade 5

3/8" - 16 Hex Nut PLT

1/2" - 13 Hex Nut PLT

3/4" - 10 Hex Nut - PLT

3/8" Lock Washer

1/2" Lock Washer - PLT

3/4" Lock Washer - PLT

1/2" Flai Washer - PLT

3/4"-10x 5" x 8-1/2" U-Bolt - PLT

3/8" - 16 x 5" x 8-1/2" U-Bolt

Manifold Bracket

3/8" - 1/2" Stainless Hose Clamp

1/4" NPT x 1/2" Hose Barb

114" NPT x 1/2" Manifold Plug

700235A2 5" Stainless NH3 Gauge 0 -100 PSI

700256
700272
700276
700278
700306

1" 8t. Elbow - Black Pipe

NH3 Manifold - 14 Qutlet

1-14" Quickcoupler Assembly
1-1/4" Male Coupler Tip (NH3)

1" MNPT x 1" FNPT Swivel Coupler

1
Qty

N2 a2 RN ONSEOMN AR D = =N

102185
Part #
101147
101148
101152
101179
101211
101213
101215
101220
101222
101224
101231
101317
101417
400142
700126
700208
700211

1/2" NH3 Hdw Bag 42-1/2"' - 4%’

Description

12" <13 x1"-PLT - Grade 5

12" - 13 x 1-1/2" - PLT - Grade 5

12" - 13 x 3-1/2"-PLT - Grade 5

3/4"-10x6"-PLT - Grade 6

3/8" - 16 Hex Nut PLT

1/2" - 13 Hex Nut PLT

3/4" - 10 Hex Nut - PLY

3/8" Lock Washer

1/2" Lock Washer - PLT

3/4" Lock Washer - PLT

1/2" Flat Washer - PLT

3/4" - 10 x 5" x 8-1/2" U-Bolt - PLT

3/8" - 16 x 5" x 8-1/2" U-Bolt

Manifold Bracket

318" - 1/2" Stainiess Hose Clamp

1/4" NPT x 1/2" Hose Barb

1/4" NPT x 1/2" Manifold Plug

700235A2.5" Stainless NH3 Gauge 0 -100 PSI

700256
700272
700276
700278
700308

1" St. Elbow - Black Pipe

NH3 Manifold - 14 Outlet

1-1/4" Quickcoupier Assembly
1-1/4" Maie Coupler Tip (NH3)

1" MNPT x 1" FNPT Swivel Coupler

1

102184

Qty Part#

ANAPONNEBNON L S ONDRONA S SN

101147
101148
101152
101179
101211
101213
101215
101220
101222
101224
101231
101317
101417
400142
700126
700211

3/8" NH3 Hdwe Bag 42-1/2' - 45’

Description

12" -13x1"-PLT - Grade 5§

12" - 13 x1-1/2"-PLY - Grade 5

112" -13 x 3-1/2" - PLT - Grade 6

34" -10x 8" -PLT - Grade 5

3/8" - 16 Hex Nut PLT

1/2" - 13 Hex Nut PLT

34" - 10 Hex Nut - PLT

3/8" Lock Washer

12" Lock Washer - PLT

3/4" Lock Washer - PLT

1/2" Flat Washer - PLT

3/4" - 10 x 5" x 8-1/2" U-Bolt - PLT

3/8" - 16 x 58" x 8-1/2" U-Bolt

Manifold Bracket

3/8" - 1/2" Stainless Hose Clamp

1/4" NPT x 1/2" Manifold Plug

700235A2.5" Stainless NH3 Gauge 0 -100 PSl

700266
700272
700276
700277
700278

1" 8t, Eibow - Black Pips

NH3 Manifold - 14 Outiet
1-1/4" Quickcoupler Assembly
1/4" NPT x 3/8" Hose Barb
1-1/4" Male Coupler Tip (NH3)

2 700306 1" MNPT x 1" FNPT Swivel Coupler

102216
Part #
101125
101211
101220
201061
400225
700227
700287
700275

Single Regulator Hdwe Bag

Description

3/8"-16x1"-PLT-Grade 5

3/8" - 16 Hex Nut

3/8" Lock Washer - PLT

14" MNPT x 1/4" FNPT Swivel 80

B9500 Regulator Mounting Bracket

1" FNPT Tee - Black Pipe

1" Close Nipple - Black Pipe

1-1/4" Schedule 80 Coupler

—x—mmmmwm.b.b.m.hgm ua-x-.a_xmmmmlg_;

102217
Part #
101125
101148
101211
101220
101222
101231
201009
201011
201061
400213
700255

1300/1500 Dual Regulator Hdwe Bag
Description
3/8"- 16 x 1" - PLT - Grade &
12" =13 x 1-1/2" - PLT - Grade 5
3/8" - 16 Hex Nut
3/8" Lock Washer - PLT
1/2" Lock Washer - PLT
112" Flat Washer
No. 6 MJIC Union Tee
14" MNPT x No. 6 MJIC Tes
114" MNPT x 1/4" FNPT Swivel 80
Dual Regulator Mounting Plate
1-114" Black Ml Tee

9/01

Model 1500 Anhydrous Toolbar

12




1500 Hardware Packages 37-1/2' - 42-1/2'

1

Qty
4
1
2
1
1

212002

Part #
202010
202048
202123
202137
202138

1500 Wingfold Hyd Hose Pkg
3712 - 4242
Description
114" x 108" x No. 8FJIC x No. BFJIC Hose
114" x 106" x No. 6FJIC x No, BFJIC Hose
174" x 174" x 3I8"MNPT x No. 6FJIC Hose
114" x 28" x No. 6FJIC x No. 8FJIC Hose
174" x 80" x No, 6FJIC x No. 6FJIC Hose

_xm_x_\_\[\)_\g_‘.

2120562
Part #
202124
202125
202128
202131
202133
202134
202147

1500 Wheel Gear Hyd Hose Pkg
Descrintion
3/8" x 28" x No. 8FJIC x No. 8FJIC Hose
3/8" x 135" x No. 8FJiC x No. 8FJIC Hose
3/8" x 6" x No. 8FJIC x No. 8FJIC Hose
3/8" x 200" x No. 8FJIC x No. 8FJIC Hose
3/8" x 159" x No. 8FJIC x No. 8FJIC Hose
318" x 224" x No. 8FJIC x 1/2"MNPT Hose
3/8" x 6" x No. 8 FNIC x No. 8 FJIC Hose

—

mwmmnammmmmmg

213002

Part #
101211

101220
101235
101246
201001
201003
201011
201012
201014
201044
400080
801613

1500 Wingfold Hyd Hdwe
37-112' - 42412
Description
3/8" - 16 Hox Nut - PLT
3/8" Lock Washer - PLT
1" Flat Washer - Plated
3/16" x 1-1/2" Cotter Pin
No. 6 MJHC x No. 8 O-Ring Boss 90
No. 6 MJIC x No. 8 O-Ring
No. 6 MHC x 1/2" MNPT Branch Tee
No. 8 Male QO-Ring x 1/4" FNPT Bushing
172" MNPT x 3/8" FNPT Reducer Bushing
No. 6 MJIC x No. 8 FJIC Restrictor
4 Hosge Hold Down Bracket
1" x 5-1/4" Weldad - Cylinder Pin

-—\—*M—k—\@mMNl\)E—K

213051
Part #
101130
101211
101220
201002
201004
201008
201010
201055
201058
203011

1300/1500 Wheel Mount Hyd Hdwe Bag
Descripti

3/8" - 16 X 3-1/2" Hex Bolt PLT

3/8" - 16 Hex Nut PLT

3/8" Lock Washer PLT

No. 8 MJIC x No. 8 Male O-Ring Boss 80

No. 8 MJIC x No. B Male O-Ring Strt.

No. 8 MJIC x No. 6 Maile O-Ring Strt.

No. 8 MJIC Tee

No. 8 FJIC x No. 8 Male O-Ring Swivel 80

No. 8 FJIC x No. 8 MJIC Branch Tee

Divider - Combiner Valve

9/61

Model 1500 Anhydrous Toolbar

13




9/01

This page was intentionally left blank.

Model 1500 Anhydrous Toolbar

14




MANFRAME S HITCH ASSEMBLY

REVISED: 05/01/13

LESCRIFPTION

7500 MAINFFAME

HITCH FRAME

T X 712 X 70-71/4" CLAMP ALATE

27.625 X 97 CLEVIS AN

COMBINATION CLEVIS

38 GR. 70 SAFETY CHAN

7=8 X 9”7 HEX BoLT

7=8 X 3" HEX BOLT-GR.E YELLOW ZINC

77 LOCK WASHER

7=8 HEX MUT

BoLT 7" x 3" 6R 5

FIAT WASHER 77

LOCANUT 77

IE-76 ¥ 2-1/2" HEX BOoLT

F/E—76 TOFPLOCK NMUT

- orv. PART #
7 7 8073344
2 7 E01337
- ] 2 400725
‘ 4 7 6027178
5 7 450076

p® 6 7 600467077
ke 7 4 707205
\\@ & 2 107256
g 6 101226
70 & 707217

77 7 600356002

72 5 6003571018

73 7 600366032
74 z 707728
75 2 707455
76 7 400074

IMPLEMENT JACK




9/01 Model 1500 Anhydrous Toolbar 16

LEFT MAYNFRAME WHEEL ASSEMELY

NOTE THAT WHEZT
PLACERENT WILL VARY
LEPENDING OV THE
COULTER SPACING USED.
SEE COULTER SPALINGS
AT THE BACK OF THE
BOOK FOR £240T BHEEL
FPLACERIENT DIENSIONS.

REVISED: 817707

REE F ;

7 7 LA ToP SAOULE CLAMP

z 7 ST 75T LEFT LOWER SADDIE CLAME
F 7 S01 34T ZEFT WHEEL AR
7 7 7% J235L X JASL B FLY THE & WHEEL ASSERAELY
Z z 1757 SITE—TE X I~1/8" UNE L6 Ol
3 7 COPIEY 97.500 X 9 FINGE FIN
7 7 707 146 IO T4 X 30 HEY BOLT
7 7 707456 TG~ 1% TORLOCK NUT
g & 707773 770 X I HEX BOLT

70 & TOTZoA T LOCK AR

77 3 707275 TH-TT HEX NUT

77 7 204078 I=7/2 X 10 REFFHASE CILINDER

75 2 So228 HT.00 ¥ F~14° CHLNGER PN

7€ Z 101248 5797 X 1—2%" COTIER PV




NOTE THAT BHEEL
FLACEMENT BULL VARY
DEFENOING ON THE
COULTER SFACING LSED.
SEE COULTER SFACINGS
AT THE BACK OF THE
BOOK FOR LZACT BHEEL
FPLACEMENT LVMENSIONS.

FIGHT MANFRAME WHEEL ASSEMBLY

R F o7y PART f DESCRIPIION

7 7 BO07IIE TOP SADGDILE CLAMP

2 7 807 75% FIGHT L OWER SADDLE CLAMP
] 7 S07 342 FICHT WHEEL ARM
7 7 J07 194 JZ5 X 1550 8 PLY JRE & WHEEL ASSEMELY
5 5 J07757 9/ 1618 X 7—1/5" UNF LUG BOLT
& 7 602129 #1.500 X 9° HINGE PN
7 7 707740 JA6— 74 X 3 HEX BOLT
& 7 707456 Z/16— 14 TOPLOCK NUT
g 3 107173 3410 X I° HEX BOLT

70 & 707224 377" LOCK WASHER

77 6 761215 2/A—70 HEX NUT

72 7 204016 J—1/2 X 10 FEFHASE CHINDER

77 Z 602278 £7.00 X J-7,/4" CYLINGER PIN

7€ Z 707249 5737 ¥ 1-3/4° COITER FIN

9/01

REVISED: S/17/0F

Model 1500 Anhydrous Tooltbar 17




REF. #

NOTE THAT WHEEL
FLACEMENT WILL VARY
DEPENOING ON THE
COULTER SFACING
USED. SEE COULTER
SPACINGS AT THE BACK
OF THE BOOK FOR
EXACT WHEFEL
PLACEMENT DIMENSIONS.

o PART #

LEFT MANFRAME WHEEL ASSEMBLY (HEAVY DUTY)

LDESCRIPTION

801338

TOP SADDLE CLAMP

807755

LEFT LOWER SADDLE CLAMP

769447287

LEFT 8 BOLT HUB AND WHEEL ASSEMBLY

J07768

165 X 76,750 70 ALY TIRE AND WHEEL ASSEMALY

Jorrs7

S 16-18 X 1-1/8" LU BOLT

602729

27.500 X 9 HINGE AV

707740

7 16—714 X 37 HEX BoLT

707456

7 16—74 TOPLOCK MUT

707773

470 X 3" HEX BOoLT

707224

31" LOCK WASHER

707275

FA=710 FEX MUT

NN NN E S TN N

204076

F=12 X 70 REPFASE CYLINDER

Q

602228

27.00 X F—1/4" CXLINDER PV

~
N

NN DO NN N QN NN~

707249

532 X 1-3/4" COTTER APV

FEVISED: 4/19/73




RIGHT MAINFRAME WHEEL ASSEMBLY (HEAVY DUTY)

NOTE 7THAT WHEEL
FLACEMENT WILL VARY
DEPENDING ON 7THE
COULTER SFACING
USED.  SEE COULTER
SFACINGS AT 7THE BACK
OF THE BOOK FOR
LEXACT WHEEL

FLACEMENT DIMENSIONS:
REF. # 244 FPART # DESCHRIPTION

7 7 01338 TOP SAPDLE CLAMP
2 7 07754 KIGHT LOWER SADOLE CLAMP
J 7 J69447252 RIGHT & BOLT HUB AND WHEEL ASSEMBLY
4 7 J077685 7650 X 76750 70 ALY TIRE AND WHEEL ASSEMBLY
& 2 Jor757 9 76—718 X 1-1/8" UNF LUG BOLT
6 7 602729 21.500 X 8”7 HINGE APV
7 7 707740 Z16—74 X 3" HEX BOLT
& 7 107456 7/ 76— 74 TOPLOCK NUT
g 6 707773 SA—70 X 37 HEX BOLT

70 & 707224 I4” LOCK WASHER

77 & 107275 FA—=70 HEX NUT

72 7 204076 F=7/2 X 70 FREPHASE CYLINDER

75 2z 602228 21.00 X F—1/4" CXINDER APV

74 2 107249 532 X 1-347 COTTER PNV

REVISED: 4/719/13




9/01 Model 1500 Anbydrous Toolbar 18

LEFTH STORP AND TRANSFORT LOCK USE AND STORAGE

MANFFAME DETAK

STORE DEPTH STOPS
HERE WHEN NOT IV USE

NOTE THAT DEFTH STOFPS AND
SHFETY LOCKS ARE USED ONLY
ON THE MANFFAME WHEELS.

STORE TRANSPORT LOCKS
HERE WHENV NOT W USE

CLANTITIES LISTED ARE
TOAL FOR ONE TOOLEAR.

USE SAFETY LOCKS FOR
FEF S  OT% PART # DESCRIPTON FROAD TRANSFORT OMLK

FOO0ET G STROKE CYLINDER SAFETY 1OCK
707257 38 X 3 LATCH BN

707258 32 X 1—1/2" FAIR PV

250067 CYLINDER DEPTH STOP (PKE OF 4)

AN~
Nafhsf ol N







8/01 Model 1500 Anhydrous Toolbar 20

FIGHT WING—FOLD CYLINDER INSTALLATION

FEE ory. PART DESCRIPTION
7 7 204070 7 X 24 HIDRAULIL CYLINGER
Z 7 602136 #1.00 X J-5/5" CYLNDER PN
E; F 701246 3716 X 1—1/2" COITER PN
; 7 G07613 #1000 X 5—174" WELDED €1, FIN
5 7 7071235 77 FLAT WASHER




LEFT WING—FOLD CYLINOER INSTALLATION

FEF. oy PART # LESCRIFTION
7 . 7 204018 £ X 28 HYORAULIC CYLINDER
i 7 EO2T36 BT.00 X J-5/8" CHINIER PN
5 J 701246 JTE X F—1/2° COVER PN
« 7 E0167.3 £1.00 X 5—1/4" BELOED CVL,. PV
& 7 701225 7" FLAT BESHER

9/01

Model 1500 Anhydrous Toolbar

21




9/01 Model 1500 Anhydrous Toolbar 22

FIGHT OUTER WING ASSEMELY

REFE £ o PART DESCRIPTION _
807502 T2 FH WING FOR 75 SHANK ORIT.
Z07346 52" FH WING FOR 76 & 77 SHANK U7 - \
204008 T X 27" HIDRAULIC CYLINDER / & _
2027 104 77 X & HINGE IV Af\\\ RS

602736 7 X I-5/8" CHLINDER PN
707727 I/B—76 ¥ 2 HEX BOLT FLT.
707455 3/6~76 TOPLOCK NUT PLT.
707246 3776 X 71—7/2" COTTER PN

AVTSY IR Vi LY A AN
L LS LY LYY AN AN




9/01

LEFT OUTER HBING ASSEMBLY

on: PART LESCRIPTION
7 7 FOIE03 FE° LH WING FOR 75 Stamic a7
- P EGIIAE &2” IH WING FOR 76 & 77 SHANK UT
Z 7 208008 T X 28" HIDRARIC CILIVDER
J 2 SA2T IO A7 X & HINGE Il
£ 2 562156 £1 X T-5/B" CHNGER P
5 Z 707127 TBE-16 X 2 HEX BT FLT.
& F TOI£ES /576 TOPLOGK NUT FLT.
7 o 707726 376 X I—1/2" COTTER Pl

Model 1500 Anhydrous Toolbar




9/01

Model 1500 Anhydrous Toolbar

FIGHT WING WHEFL ASSEMBELY

NOTE THAT WHEEL
PLACEMENT WLl VARY
DEFENOING ON THE
COLLTER SPACING USED,
SEE COULTER SPACINGS
AT THE BACK OF THE
BOOK FOR EXACT WHEEL
PLACEMENT DIMENSIONS.

FEF. F arv. PART #

DESCRIPTION

7 7 507338 TOF SADDLE CLAMP
2 7 507754 RIGHT LOWER SADOLE. CLAMP
7 7 F07 342 FUGHT WHEEL ARM
7 7 307 194 T2.5L X 18SL & PLY TIRE & WHEEL ASSEMELY
5 é J07157 977678 X 1—1/8" UNF LUG BOLT
& 7 602729 B7.500 X 8° HINGE PV
Z 7 7077140 716~ 14 X 3° HEX BOLT
& 7 707456 7/ 16— 14 TOFLOCK NUT
g & 707773 JA-70 ¥ I~ HEX BOLT
70 5 707224 374" LOCK WASHER
77 5 701275 34— 70 HEX NUT
7z 7 204075 J—1/7 X 70 REFFASE CYLINDER
73 2 502228 P7.00 X 3-1/4" CYLINDER FIV
74 Z 701249 5732 X 1378 COITER PN

REVISED: 5/12/07

24




LEFT WING BWHEFL ASSEMELY

FEVSED: 5717707

REF F .
7 7 501538
z 7 B01753
F 7 BOIHT 23
£ 7 01194 J25 X IRSL B PLY TWE & WHEL ASSEMALY
5 5 01757 97618 X I-1/8" UMF LUE BoLT
& 7 802129 27500 X 9° HVGE FIN
Z 7 707143 71674 X T° HEX BAT
g 7 101456 7 76—1¢ JOFLOCK NUT
g & 101773 A1 X T HEX GOLT
70 g 701224 /2" LO0K RASHER
77 g 701215 JH-T0 HEX NOT .
7z 7 204015 T-1/4 X 10 FEFFUASE CHNGER
73 2 G222 £1.00 ¥ I-1/1- CYLINGER PV
7€ 2 101249 XX 1-3/4° COITER PV
9/01

Model 1500 Anhydrous Toolbar 25




REVISED: 418707

N
0
%

OPTIONAL LEFT TANDEM WHELL ASSEMELY

s

:/l

WHEEL AR
SHEINDLE

NOTE: WHEFL PLACERMENT BIEL
MARY DEPENOING ON THE
COULTER SPACING USED.  SFE
COLLTER SPACINGS AT THE
EACK OF THE BOOK FOR FXACT
WHEEL PLACEMENT DIENSIONS,

NOTE: A LEFT TANDEM HWHEEL
ASSEMELY HAS THE WHELL
ARY SPINDLE FACNG THE
LEFT SHDE OF THE TOOLEAR.




OFTIONAL LEFT TANDEYM WHEFL ASSEMELY (EXFLODEFD)

REF. # Qry. PART # DFSCRIPTION pevisEn: 10907
7 7 507338 TOP SADDLE CLAMP (WHEEL) WELDOMENT
2 7 01753 LEFT LOWER SADDLE CLAMP WELOMENT
J 7 EO07349 TANDEM WHEEL ARM WELDMFNT
4 2 307794 J25L X 155/ & PLY TIRE & WHEFL ASSEM.
5 72 307157 Q7618 X 1—71/8" UNF LUG BOLT
& 7 602129 21.500 X 9-3/8" FIN
7 7 707740 776~ 74 X T HEX BOLT
& 7 JO7456 Z/16— 74 TORPLOCK NUT
g & 707773 SA-70 X 37 HEX BOLT
70 & 707224 3747 (OCK WASHER
77 6 707275 S A— 10 HEX NUT
] 2% 7 204076 F—1/2 X 70 REFHASE CYLINDER
73 2 E022285 27.00 X F=71/4" PLATED CYLINDER PNV
74 2 7072489 5732 X 71=374" COTTER PNV
75 7 EO01757 LEFT WALKING AXLE WELDMENT
76 7 307754 O SEAL — TOM 203062
77 2 307729 BEARING CONE — LME507349
iz 2 J077135 BFARING CUR — [M501370
79 7 307276 £.000 00 X 7.037 /D FELT FAD
20 7 J01217 2000 00 X 1.037 [0 X 376" WASHER
27 7 J01278 7 =& CASTELLATED NUT
22 7 JO7457 316 X 2—1/27 COTTER FIV
25 7 707752 1213 X F—71,2" HEX BOLT
24 7 707457 7/2—13 TORPLOCK MUT
25 7 JO771204 6 BOLT HUE AND SPINDLE (FRONT TANDEM)
26 7 707226 77 FLAT WASHER — FPLT.

-+

GE SURE 70 USE THE J=1/2" CYLINOERS ON THE MANFRAME WHEEFL ASSEMBLIES

AND THE F—1/4" CYLINDERS ON THE WING WHEEFL ASSEMELIES.




CPTIONAL RIGHT TANDEM WHEEL ASSEMELY

NOTEY WHEFL FPLACEMENT WL VARY

DEFPENDING ON THE COULTER SPACIVG
USED,  SEE COULTER SPACINGS AT
» THE BACK OF THE BOOK FOR F340T
/@ WHEEL FPLACEMENT DIMENSIONS.

WHEEL ARM
SENDLE

NOTE: A KICHT 7TANDEYM WHEEL
ASSEMELY FAS THE WHEEL
AR SPINDLE FACING THE

RIGHT SIDE OF THE TOOLBAR.




CFPTIONAL RICGHT TANDEM WHEFL ASSEMBL Y (EXFPLODED)

REF. # ory: PART # DESCRIPTION nevses sy
7 7 507335 TOP SADDLE CLAMP (WHEFL) WEL DMENT
Z 7 507754 FICHT LOWER SADDLE CLAMP WELDWENT
5 7 B07350 TANDEM WHEEL ARM WELDMENT
4 2 307794 1250 X 155L & PLY TIRE & WHEES ASSEM
5 72 307757 976=78 X 1—178" UNF LUG BOl T
5 7 602729 21.500 X 9—3°8" FIN
7 7 707740 2 16~74 X 37 HEX BOLT
& 7 707456 2/ 16=74 TOPLOCK NUT
9 6 707773 3 4—70 X 37 HEX BOLT
70 6 707224 374" LOCK WASHER
77 6 701275 34—70 HEX NUT
JO* 7 204076 F—1/2 X 10 REFPHASE CYLINDER
12 2 502228 B1.O0 X 3—1/47 PLATED CYLINDER
74 2 701249 532 X 7-374" COTTER N
/5 7 507758 FIGHT WALKING AXLE WELDMENT
/6 7 J07 754 Ol_SEAL — TCM 203062
77 Z 307729 BEARING CONE — [M507349
75 2 307735 BEARING CUP — IM507370
79 / 307276 4000 0.0 X 1.037 1D FELT 24D
20 7 307277 4000 0.0 X 7.037 [0 X 3776 WASHER
27 7 J07275 7~8 CASTELLATED NUT
22 7 707457 FIE X 2—1/27 COTTER Al
25 7 707152 1213 X 5-12" HEX BOLT
24 7 707457 1/2-73 TOPLOCK NUT
25 7 3077204 & BOLT HUB AND SPINDLE (FRONT TANDEW)
26 7 707226 77 FLAT WASHER — FLT

*

GE SURE TO USE THE F—1,/2" CYLINDERS ON THE MANERAME WHEEL? ASSEMELIES

ANG THE 5= 71947 CYLINDERS ON THE WING WHEEL ASSEMB! IES.




9/01 Moedel 1500 Anhydrous Toolbar 30

HYDRAULIC LIFT SYSTEM (EXPLODED)

COMPLETE VALVE AT (Mo, 7 thru &) @\

AN WL VE WOUNT HEX BOLTS
AVALARLE USING FART NUMBER F03012

ROUTE THESE WOSES ALONG THE RIGHT
HITCH TUBE AND FASTEN THEM USING THE
HOLO~DOWN BRACKETS FROVIDED.

T T TR TRE R D cawi| EFER TO NEXT PAGE FOR FART INDENTIFICATION

ON JE FITTINGS,  USE TEFLON TAPE OF THREAD
COMPOUND _ONLY ON TAFERED FPIPE FTTINGS.




HYORAULIC LIFT SYSTEM

DIVDER—COMBINER VALVE TO 8E FASTENED 70 THE
/ SEUNERUE LSING PARTS J715 16 17

ROUTE THE 378" HOSES FROM THE
TRACTOR DOWN THE RIGHT HITCH TUBE
AND UNDER THE MANFRAME

FE SURE TO USE TEFLON TAPE (OF OTHER
PUPE=FITTING SEALANT) WHEN FASTENING
HYDRALLIC COUPLINGS 70 THE HOSES

o PART F DESCRIPTION
7 203077 THIDER — COMBINER WALVE
Z 207058 NOLE Fie X NOG MALE e SWivEL 90
g 207002 NOE MAC X NO.E MALE ORNG BOSS 90
7 207070 NO & MAe TEL
7 207055 WO, & FHC X NO. & Mt Boaned 7EE
7 207008 VO & MAC X VoL 6 MALE O—rae SIkT.
7 2OI00 VO & MAC X NO. & MALE O—iNG STR7.
7 ZOoT47 TEXE X B A X E e HOSE
7 202124 T XN D8N & Fe X8 FC HOSE
Z 202125 3E X TI5 X 8 P X & e HOSE
7 202733 378 X JEG X & Ll X & Flle HOSE
7 202737 378 X 200" X 8 Fdle X & Fle HOSE
7 202125 3B X T8 X & Flle X 8 Pt HOGE
Z 202734 G5 X Z2oF X B P X 1AL MNPT HOSE
Z TO7 730 TE—7E X G770 HEX BOLT FLT. (M5,
Z 701250 375" LOCK W?Lyfﬁ' BT 7/1/0)“'5770“14/:/&/: 5 ‘“
Z 07277 JF—TE HEX NUT FLT. [NOT SHOWN]

$/01 Model 1500 Anhydrous Toolbar 31




9/01

Model 1300 Anhydrous Toolbar

HYDRAULIC WING FOLD SYSTEM

ROUTE THESE HOSES ALONG THE RIGHT
HITCH TUBE AND FASTEN THEM USING THE
HOLD—DOBN BRACKETS PROVIDED.

REF f o PART # DESCRIPTION REF. f o PART # DESCRIPTION
7 Z 202723 174 X T74° X 378 MNET X No. & FC HOSE 7 7 202048 T4 X 106" X Mo, & FAC X No. 6 FlC HOSE
2 7 272137 1% X 28° X No. & FHC X No. 6 Fdic HOSE E 5 201077 No. & MAC X 1./2° MMPT BRANCH TEE
7 5 201007 No. & MAC X No. 8 MALE O—FING BOSS 90 9 z 207074 157 NPT X 378" FNPT REDUCER BUSHING
7 Z 207003 No. & HAC X No. & MALE O—RING 70 4 207072 No. & WALE O—FING X 174" FVET BUSHING
5 2 207047 No. & MAC X No. & Fllc RESTRICTOR 77 £ 202070 777 X 106" X No. & FHe X Mo, & FHC_HOSE
& 7 202738 TE X 80 X No. & FC X No. 6 FAC HOSE 72 Z 04010 £ X 24" HYDRAULIC CYLINDER
73 2 204008 T X 24" HYDRAULIE CYLINDER




HYDRAULIC WING FOLD SYSTEM

HITCH TUBE AND FASTEN THEM LUSING THE
HOLLD~DOWN BFACKETS FPROVIDED.

ROUTE THESE HOSES ALONG THE RIGHT

33

Model 1300 Anhydrous Toolbar

9/01




9/01 Model 1500 Anhydrous Toolbar

HOSE ROUTES AND HOSE CLAMP ASSEMBELY

FASTEN THE 178" HOSES TS THE OUTER

LATETES OF THE HOSE CLAMRS AT POINTS

A & ADC ﬂ
fl\ _

L5 SURE GMLY T CLAMP THE ANFOTROUS
HOSE AT FONTS A AN 8

FRSTEN JHE 1/4° HOSES INSIGE OF THE 3/8~
HASES AND OLTSIOE INE AN FOROUS

THE ROONE FOR THE MFLEMENT LAIIS (WOT
SN

34

PEF o PART DESCRIPTION
7 7 FO00E0 7 HOSE HOLD DOwWN BrACKET
7 3 707220 F5 IOk WASHER — FLT
7 F

o

/E—76 HEX MAT — FPLT




HYDRAUL 7C SYSTEM CLMPLNENT TOENTTF AT LLNV

207008

@ s

£a10/2 cold7 4 cOl044

Y

010585 207059 203077

9/01 Model 1500 Anhydrous Toolbar 35




S/a1 Meodel 1500 Anhydrous Toolbar 36

FLOATING REAR HITCH ASSEMBLY

REF. F o BART F DESCRIEIION
7 7 BOI765 FLOATING FEAR HITCH
Zz 2 F07766 HITCH PIVOT PLATESADDLE CLAMP
J 7 507189 LIRAHEAR
£ 7 BOT 195 2100 X 8" BELOED PN
5 Fi AOO224 172 X 6 X 15 — SADDLE CLAMP
& 7 JOI 170 EI0-12 & PLY TIRE & /i
7 & 107173 IAT0 X I HEX BOLT
& 7 107777 L A~10 X 2° HEX BOLT
g ] 7O1224 T LOCK WASHER
g 701275 IA—10 HEXY MUT
£ J0r793 1/2=20 X 1—1/4" BHZ SOLT
K 701727 TBTE X 2 HEY BOLT
2 107455 S8 16 TORLOCK NUT
7 107266 J76" HAUREIN
7 107330 COMPRESSION SFRING
7 S01777 DRAWBAR CLEVIS
7 701453 T8 X B=1/2" HEX BOLT
7 101457 78 TOPLOGK NUT

REWISED: 4-78/07

ATTACH THE SAOOLE CLAMES
LOOSELY 7O THE TOOLEAR,

THEN INSERT FIN ENDS OF
THE HITCH INTO THE PVOT
g PLATES,  ATTACH THE MITTH
LSING THE Z/767 HEX
BAUTS.  SLIDE THE PROT
PLATES SO THAT THE HITCH
5 CENTERED ON THE

FTOOLBAR, THEN TICHTEN THE
SADDLE CLAMFS.




S/01

NURSE TRALER HITCH ASSEMELY

REFF oY PRTF ESCRIPTION
7 7 B0TIBA ANHYDROUS NURSE. TRARER M7
Z 7 BOTI69 DRAWEAR
5 7 807577 DRAWEAR_CLEVIS
7 7 807795 #7.00 X &° WELDED PV
5 2 200224 LZXE XI5 = 7 X5 SAWWOLE CLAMP
3 F 707338 COMERESSION SPRIVG
z 7 70765 T=8 X 8- 172~ HEX BOLT
g 7 o167 7=& TOHLOCK NUT.
g g J0I 173 70 ¥ T HEX BOLT
70 7 707777 A0 X 7 HEX BOLT
77 g 107224 LA 1OCK WASHER
173 g 701275 =70 HEX NUT.
3 7 107266 776" RAIRPIN
COMPLETE. ML NURSE. TAMK HITCH ASSEM.

REVISED: 7718707




9/01 ' Model 1500 Anhydrous Toolbar 38
SINGLE COLTER AMMONIA AFPPLICATION ASSEMBLY — LEFT




LEFT COLTER ASSEMBLY COMPLETE — S00077.

REF. F Qry: PART # DESCRIPTION PO~
7 7 801325 UNIVERSAL AMMONIA MOUNTING BRACKET — LEFT
2 7 801204 LEFT SPINODLE TUBE & BUSHING ASSEMBELY
g 7 BO07 7985 SPRING TENSION ROD WELDMENT
4 7 602212 21.00 X 7—1,4" PV |
5 2 400096 SPRING RETAINER CASTING
& 7 400095 COMPRESSION SPRING
7 7 900037 SIDE MOUNT SHANK
& 7 200036 AMMONIA KVIFE. WITH SEALER
g 7 100037 20" SHOOTH COLTER
70 7 707179 3/4—10 X 6" HEX BOLT
77 7 707422 TAA—-10 X 3" HEX BOLT — GR & YEFILLOW ZINCG
72 z 707233 32" FIAT WASHER
13 2 701224 34" [OCK WASHER
74 7 7012715 374~ 10 HEX NUT
75 7 107459 37410 TOPLOCK NUT
76 2 707749 1/2-13 X 27 HEX BOLF
77 7 707237 7/2" FIAT WASHER
78 6 107222 1/2” [OCK WASHER
79 Z 7071213 1/2—13 HEX NUT
20 7 707727 3/E—76 X 2% HEX BOLT
27 7 107455 3/8-716 TOPLOCK NUT
22 4 307793 1220 X 1—1,4" WHIZ BOLT
- 2 ok 3/4—10 U~BOLT (NOT SHOWN)
— 4 107224 372” LOCK WASHER (NOT SHOWN)
- 4 7012715 34— 10 HEX NUT (NOT SHOWW)

» FOR T X 7 TUBE USE 3/4—10 X 7 X 9" U-BOLT — FART # 101376
# FOR 7 X 5 TUBE USE Z/4—70 X 7 X 6-1/27 U-BOLT — PA/?T/‘ 701315

Model 1500 Anhydrous Toolbar

39




9/01 ' Model 1500 Anhydrous Toolbar . 40
SINGLE COLTER AMMONIA AFFLICATION ASSEMELY — FIGHT

REVISED: 2/1,/07




9/01

RIGHT COLTER ASSEMBLY COMPLETE — 9000777

REF. # Q7Y PART # DESCRIPTION pousz: o100

7 7 801326 UNIVERSAL AMMONIA_MOUNTING BRACKET — RIGHT
2 7 501203 FIGHT SPINDLE TUBE d& BUSHING ASSEMBLY
3 7 E07795 SPRING TENSION ROD WELDMENT
4 7 6027163 27.00 X 7" PV |
5 2 200096 SPRING RETAINER CASTING
6 / 200095 COMPRESSION SPRING
7 7 900037 SIDE MOUNT SHANK
& 7 900036 AMMONIA ANIFE WITH SEALER
g 7 400097 20" SHOOTH COLIER

70 7 701179 3470 X 6% HEX BOLT

77 7 107422 T/4—T0 X 3 HEX BOLT — GR & YELLOW ZINC

72 2 707233 374" FLAT WASHER

73 2 707224 34" LOCK WASHER

74 4 707215 3470 HEX MUT

75 7 707459 3410 TOPLOCK NMUT

/6 2 707749 1/2-13 X 2° HEX BOIT

77 7 707237 127 FIAT WASHER

75 6 707222 172" LOCK WASHER

79 2 7071213 1,213 HEX MUT
20 7 701727 3816 X 2" HEX BOLT

27 7 707455 3616 TOPLOCK NUT

22 £ 307793 1/2-20 X 71-1/4" WHIZ BOLT

— 2 * 34— 70 U—BOLT (NOT SHOWN)

— 4 707224 32" LOCK WASHER (NOT SHOWN)

— o 707215

Z7—10 HEX NUT (NOT SHOWN)

* FOR X T TUBE USE 3410 X 7 X 8" U-BOLT — PART # 107376
* FOR 7 X 5 TURE USE 3/4~10 X 7 X 6—~1/27 U-BOLT —~ FRART ¥ 707375

Model 1500 Anhydrous Toolbar

41




42

del 1500 Anhvdrous Toolb:
Vi, f?é‘.S‘[?y COUL TR ASSEMELY

A

177

N
N
:

- ) E)
DM E)

_W@V&k

9/01

J/

%x\,

L4

NOTE: fTEM # # TAKES
TWO GREASE ZERAS




9/01

LEFT ALTE RESET COULTER ASSEMBLY COMPLETE — F000827

FEFERENCE f QLANTITY PART DESCRIPIION

7 7 GO1654 TEFT MOUNTING BRACKET

Z 7 807204 LEFT SPINDLE TUBE & BUSHING ASSEM.
F 7 507656 SHANK MOUNTING BRACKET

7 7 807687 AUTO FESET BRACKET

3 2 400207 /2 X 2 X 6-1/8" PVOT FLATE

6 7 900036 AMMONIA KNIFE T SEALER

7 7 200037 SIDE WOUNT SHANK

g 2 107743 7/2-13 X 2° HEX BOlT FLT.

g 7 707753 1/P-13 X 4 HEX BOLT FL7.

70 7 101257 71,/2" FIAT WASHER PLT.

77 b 707222 1727 LOCK WASHER FLT.

7z K] 707273 772735 HEX NUT FLT.

73 2 707773 3470 ¥ 3" HEX BOLT FLT.

77 7 107422 34-70 ¥ 3 HEX BOLT —~ GRR & VELLOW ZIVC
75 7 7077175 3470 X 4° HEX BOLT ALV

76 Z 707178 34—70 X 6" HEX BOLT PIT.

77 7 707180 3/4—10 X 7" HEX BOLT L7

75 7 707253 374" FIAT WASHER FIT,

79 ] 707274 34" 1OCK WASHER PLT.
20 g 707275 34~10 HEX MUT FLT.

27 7 707459 3/4—10 TOPLOCK NUT PLT.
22 2 707352 3/4—70 S NUT PLT,
25 7 707127 3E—16 X 2 HEX BOLT PLT.
24 7 707455 Z/5—16 TOPLOCK MUT FLT.
25 7 602272 27.00 X 7~1/2" PN
26 4 F071793 1/2-20 X 1—1/4" WHZ BOLT FLT.
27 7 400097 20 SHOOTH COULTER BLADE
25 7 501795 SERING TENSION ROD — 75" 10NG
29 2 BOTESE SPRING TENSION ROD ~ 17-1/2" LONE
70 & 400096 SERING RETAINER CASTING

7 k] 400095 COMPRESSION SIERING
32 z 602277 1250 05 X 774" kD X 1— 116" BUSH,
k% 4 707252 1/4—28 STRAIGHT GREASE ZERK

~ 2 e 374—10 U-BOLT FLT. (NOT SHOWN)

- 7 707224 3747 TOCK WASHER PLT. (NOT SHOWY)
- ] 707275 34—10 HEX MUT PLT. (NOT SHOWN)

REVISED: 2/26/01
- FOR 7 X 7 BAR USE 3/4—10 X 7 X 9° U~BOLT ~ PART # 1013716

o FOR 7 X 5 BAR USEF 3/4—10 X 7 X 6-1/2" U~-BOLT — FART # 71071375

Model 1500 Anhydrous Toolbar

43




9/01 Modal 1500 Anhvdrous Toolbar 44

7@ FIGHT AL A’é".syf?’ COULTER ASSEMELY

AN
R (GG
B @G-

7
4

L/

NOTE: 1TEM F 4 TAKES
TWO GREASE ZERKS.

@/ } ' REVISED: 2/26/07




9/01

FHCHT AUTO RESET COULTER ASSEMELY COMPLETE — F000527

REFERENCE £ QUANTTTY PART # GESCRIPTION

7 7 807685 FIGHT MOUNTING BRACKET

Z 7 F0720F FICHT SPINDLE TUBE & BUSHING ASSEM.
3 7 507656 SHANK MOUNTING. BRACKET

£ 7 071687 AUTO PESET BRACKET

5 Z 400207 72 X 2 X 6-1/8" PVOT PLATE

& 7 900036 AMMONIA KNIFE WITH SEALLR

7 7 900037 SIDE MOUNT SHANK

] Z 707749 19—13 X 2° HEX BOLT ALT.

g 7 7077153 7,273 X 4° HEX BOLT PLT.

70 7 701237 1/2" FLAT WASHER FLT.

77 7 707222 1727 [OCK WASHER FLT.

72 7 701273 7/~ 13 HEX NUT ALT.

73 2 707773 3470 X 3° HEX BOLT PLT.

74 7 7071422 3 A—70 X 2 HEX BOILT — GR & YEILLOW ZINC
75 7 1077175 34—70 X 4 HEX BOLT AT,

76 2 707779 3410 X 6° HEX BOLT ALY

77 7 767150 3410 X 7" HEX BOLT ALT.

75 4 707237 372" FIAT WASHER FLT.

79 £ 701224 374" LOCK WASHER ALT.
20 & 701275 34— 10 HEX MUT PLT.

27 p 707459 37470 TOPLOCK NUT PLT.
22 Z 70713582 470 JAM NUT PLT
27 7 107727 3/B5-16 X 2" HEX BOLT PLT.
24 7 707455 35— 76 TOPLOCK NUT FL7.
25 7 602212 27.00 X 7-1/4" HINGE FIN
26 ] F07763 1920 X I—1/4" WHZ BOLT ALT.
27 7 400037 20" SHOOTH COULTER BIADE
28 7 E07798 SERING TENSION ROD — 75° LONG
29 Z F071685 SERING TENSION ROD — 717-1/2" |ONG
30 £ 400096 SERING RETAINER CASTING

77 3 200095 COMPRESSION SPRING
iz 2 602277 1.250% 0.0 X 774" L0 X 1-1/76" BUSH.
37 4 701252 7/4—28 SIRAIGHT GREASE ZERK

— 2 - 3410 U-BOLT PLT. (NOT SHOWN)

- 7 707224 377" LOCK WASHER PLT. (NOT SHOWN)
- & 707275 3770 HEX NUT FLT. (WOT SHOWN)

FEVISED: 2/26/07
- FOR 7 X 7 BAR USE 3/4~10 X 7 X 8" U~BOLT ~ PART ¥ 1013786,

w FOR 7 X 5 BAR USE J/4—10 X 7 X 6—1/2° U-BOT ~ PART # 1013715

Model 1500 Anhydrous Toolbar

45




G/01

REF F

Al

ary  PRT S

H01737
101425
101224
101215

7
Z
2
Z

ENTIRE ASSEMBLY (TTEMS' T—4) MAY &5
ORUETED USING PART f S00072,

OFFSET BRACKET ASSEMELY

LESCRIFTION

OFFSET BRAGKET FOR 7 X 5 TUBE
IH-10 K F-1/27 HEX BT
I/ 10K WASHER

IH4-10 HEXY MUT

Model 1300 Anbydrous Teolbar 46

REF f ory PART # OESCRIFTION

801730 OFFSET BRACKET FOR 7 X 7 TUBE
101182 10 X 9" HEX BOLT

701224 T/8” LOCK WASHER

107715 Sa-10 HEY NUT

L LN
LYLYLCEN

ENTIRE ASSEMELY (1TEHS' T4 MAV BE
ORLERED USING PARY of 900074,




D0 NOT OVERRNGHTEN THE OISC SEALER
FRAME MUST

FFRAME BRACKET BOKTS —
GE ABLE 7O FPVOT. BE SURE 70 USE
SELF—LOCKING MUTS.

CF PROGRESSIVE

FARM PRODUCTS

STANDARD SHANK

DOUBLE DISC SEALER

5/01

Model 1500 Anhydrous Toolbar

R f oy FART S
7 7 BOTEGE SHANK WOUNTING EVACKET TS g7y PART JESCRIPTION — REVSED: 1/28/0F
Z 7 01327 DISC SEALER? FIRAME BrRACKET 72 g 707222 172 LOCK HASHER
J 7 801329 SERING FIVOT BOLT & BUSHING ASSEMELY 73 ] 10171F 19— 13 HEX NUT
o Z SO0 SEALER ARM ASSEMBLY ;23 7 707457 17213 JOPLOCK NUT
5 7 L00123 COMPRESSIV SEING 75 g 701357 J/E—_TE X 1° CARRIGE BOLT
5 Z L00107 75" NOTGHED DISC 75 & 707220 I/E” LOCK BASHER
7 Z 701795 575" CUP WASHER 77 & 707217 3B ]E HEX NUT
& Z 701355 17 IF X X 212 U-BOLT 78 7 502214 7.000 O X 524 L0 X 4~1/8" EUSHING
g Z 701156 12— 13 X 5-1/2" HEX 8OLT o 2z 1071150 17 {3 X Zm B0 HEX BOLT
70 o 101143 1/2—13 X 2% HEX BT ' » 2 Jor222 L2 LOCK WASHER '
77 70 707231 1/27 FIAT WASHER - Z 701713 17213 HEXY NUT

47




S/01

Model 1500 Anhydrous Toolbar 48

SINGLE REGUIATOR BRACKET ASSEMEBLY

FEF. v PART # DESCRIFTION
7 7. 01687 SHING ARM HOUNTING ERACKET
£ 7 EPIZ7E SHING' ARM
J 14 701317 TA~I10 X X E~ 127 U~BOLT
£ 7 102178 IA-10 X 8" HEX BT
& o7 101224 T4 LOCK WASHER
& J 701215 T4 10 HEX M7
rd 7 LO0225 BE500 FECUHATOR MOUNTING BRACKET
00028 COMPLETE M3 BRACKETARM ASSEMELY

NOTE THAT /TERf 7 5 LSED
OM Y IF B9500 RECUIATOR
OFPTION IS SELECTED,




DUAL REGULATOR BRACKET ASSEMBLY

RE S o AT S DESCRIPTION
7 7 801277 DAL FECULATOR BRACKET
Z / 201276 SHING AW
J 7 761317 IH—10 X 5 X 8-1/2" U-BOLT
£ 7 707776 TH-T0 X & HEX BAT
5 J 107274 A" JOCK HASHE
; J JA-70 HEX T

COMPLETE: MiZ BRACKEL/AFH ASSEME Y

161275

REVISED: 7/26/00

9/01

[




9/01 Model 1500 Anhydrous Toolbar 50
7300/7500 NH3 FLUMBING SCHEMATIC
/@/@ SINGLE REGULATOR/DUAL MAMFOLD

REFER 7O NEXT PAGE
FOR PART [DENTIFICATION.

A

NOTE THAT THE 387 £14 HOSES
ARE SOLD BY 7HE FOOT AND
CARRY A FART NUMEER OF
FO01E20.

NOTE THAT THE 12" FId HOSES @/
ARE SOLD Y THE FOOT AND @
CARRY A FART NUMEER OF
Fo07 1 F

EVA HOSE MAY BE PURCHASED
BY THE ROLL USING PART
NUMBER 700208 FOR A 250°
ROLL OF 378" HOSE OR FART
NUMBER 700210 FOR A 250°
ROLL OF 1/2" HOSE

&S

g,

i
&9
o,

S
¥

,§b«x

i
/.

REVISED: 08/20/07T
[TEM REFERENCE NUMEER 1.3

NOTE: USE MANFOLD FLUGS W
MAMFOLD OUTLETS WITHOUT BARES.




13007500 NHSF PLUMEING SCHEMATIC
SINGLE REGULATORDUAL MANMIFOLD

REF. # oy PART # DESCRIPTION
7 7 00278 7—1/4" MALE COUPLER TP (WH3)
2 7 00276 7~ 7/2" QUICK COUPLER ASSEMBLY
3 7 00274 7—1/4" A4 HOSE X 32° LONG
] 7 700275 7= 174" SCHEDULE 80 COUPLER
5 7 00273 NHL BG500 METER W HYDRAULIC SHUT—OFF
6 7 700257 77 CLOSE MIPPLE — BIACK FIPE
7 7 00227 77 FNET TEE — BLACK FIFE
g 2 700306 77 MNPT X 7 FNPT SWIVEL COUPLER
e Z 002744 77 A4 HOSE X 720" LONG
70 2 00256 77 ST. FLBOW — BUACK PIPE
77 Z 700272 NHF MAMIFOLD — 74 OUTLET
- 2 700370 NHZ MANIFOLD — 78 OUTLET 27—34 SHANKS
= 2 700377 NHT MANIFOLD — 24 OUTLET J5—39 SHANKS
72 AS FEQ| 700277 772 MNPT X 3/8° HOSE BARE
- A5 FEQ| 700208 772 MNPT X 172" HOSE BARE
- A5 FEQ| | 00372 778 MNPT X 3/8" HOSE GARE-78 & 24 OUILET MAN.
73 A5 fEQ| | 700277 774 MNPT X 1,2 MANIFOLD FPLUE
— A4S Q| 700373 778 MNPT X 172" MANIFOLD PLUG
74 2 400742 E X2 X 17-1/2° MAMFOLD BRACKET
75 2 107477 376 X 5 X 6—1/0" U—BOLT
76 Z 707725 3816 X 7° HEX BOLT
77 3 701220 35" LOCK WASHER
7& 6 707277 35— 16 HEX NUT
79 7 707752 1/2=13 X 3—1/2"° HEX BOLT
20 Z 707397 1/2~13 X 3/4° HEX BOLT
27 7 707237 7,2 FIAT WASHER
27 7 707222 772" LOCK WASHER
23 7 707273 12— 73 HEX NUT
- AS FEQ| 700726 38 ~ 1,/2” SIANLESS HOSE CLAMP
- 2 202230 174 X 174" MNPT X 172" MNPT X 270° HYD. HOSE.
- 2 207067 774 MNPT X 1/2° FIVPT SWIVEL 90"

9/01

REVISED: 08,2807

Model 1500 Anhydrous Toolbar 51




S0

Meodel 1500 Anhydrous Toolbar

1300,7500 NHF PLUMBING SCHEMATIC
DUAL REGULATOR DUAL MAMIFOLD

FEFER 7O MEXT PAGE
FOR PART IOENTIFFCATION.

NOTE THAT THE 378" EVA HOSES

ARE SOLD 8y THE FOOT AND

CARRY A PART NUMEER OF
700170

NOTE TRAT THE 1,27 £V4 HOSES
ARE SOLD BY THE FOOT AND
CARRY A PART NUMEER OF
70117

EVA HOSE MAY BE PURCRASED
BY THE ROLL USING PART
NUMEBER 700209 FOR A 250°
ROLL OF 378" HOSE OR PART
NUMEBER 700210 FOR A Z50°
ROLL OF 1727 HOSE

STEM FEFERENCE: NUMBER 17
NOTE: USE MAMFOLD PLUGS W FEVISED: 08/20/07
MAMIFOLD OUTLETS WITHOUT BARES.




1300/,7500 NH3 PLUMBING SCHEMATIC
DUAL REGULATOR DUAL MANFOLD

REF. # orv. PART # DESCRIPTION
7 7 00278 7—1/2" MALE COURLER TP (WH3)
2 7 700276 7—7/4" QUICK COUFLER ASSEMBLY
E; 7 00274 7—1/4" A4 HOSE X 32° [OVG
£ 7 00255 7—1/27 TEE — BLACK PIPE
5 2 00273 NHIBIE00 METER W, HYDRAULIC SHUT~OFF
& 2 700306 77 MNET X 77 FNPT SWIVEL COUPLER
7 2 002744 77 A4 HOSE X 1.20° LONG
& 2 700256 77 ST, FLBOW — BLACK PIPE
9 2 700272 NHF MANIFOLD — 74 OUTLET
- 2 7003710 NI MAMIFOLD — 78 OUTLET 27—34 SHANKS
- 2 700377 NHT MANIFOLD — 24 OUTLET 35—39 SHANKS

S

AS REG. FO0277

L/E MNPT X 3/8" HOSE BARE

AS REQ L0208

14 MNPT X 7/27 HOSE BARE

- AS KEQ. 700372

778 MNPT X 378" HOSE BARE—78 & 24 OUTLET MM,

77 AS FEQ| 700277 172 MNPT X 172" MANIFOLD PLUG

= AS REQ| 700373 778 MNPT X 1/2” MANFOLD FPLUG

72 2 200742 3B X 2 X 12-1/2" MANIFOLD BRACKET

73 2 707477 3516 X 5 X 5~-1/2" U-BOLT

74 4 707725 3876 X 7° HEX BOLT

75 & 707220 38" 1OCK WASHER

/6 & 707277 3/8—16 HEX NUT

77 7 707752 1/9—13 X J-1/2" HEX BOLT

78 Z 707397 1/2—73 X 34" HEX BOLT

79 7 707237 172" FLAT WASHER

20 7 107222 1/2” [OCK WASHER

27 7 707273 1/2-73 HEX NUT

= AS REQ| 00726 3/8 — 1/2° STANLESS HOSE CLAMP

- 2 202249 174 X No. 6 MAC X 6 Flle X 20° HYD. HOSE
- 2 202754 14X 172" MVPT X 172" MMPT X 276" HYD. HOSE
- 2 201067 774 MNPT X 1,/2° FNPT SWIVEL 90

— 2 207077 174 NPT X No. 6 MHNC TEE

S/01

REVISED: 2/26/00

Modet 1500 Anhvdrous Toolbar 53




9/01 Model 1500 Anhydrous Toolbar 34

DU GAUGE BRACKET ASSEMELY

2,
=2

’563_%\

REF. F f PART F DESCRIPTION

7 7 2072590 | DUAL PRESSURE. GAUGE. MOUNTING BRACKET

Z Z JOOPTEA__ | 2= 172" STANLESS NI GAUGE__0—700 P3]

Kj Z 700277 174 MNPT X 375" HOSE BARE '

= Z 700208 17 MNPT X 172" HOSE BARE \\@

7 7 707148 1/2=13 X J-1/2" HEX BOLT

g 7 107222 127 [OCK WASHER REVISED: 7/21,/00
7 7 107213 17213 HEX PUT




LICHTING FACAACE

REF. # o7y FART # LESCHRIFTION
7 7 200075 KIGHT FAND LIGHT UNIT
Z 7 200076 LEFT FAND LIGHT UNIT
J 7 6500038 KIGHT LIGHT MOUNTING ERACKET
4 7 6500039 LEFT LIGHT MOUNTING GRACKET
5 Z 707477 FE-16 X 5 X =127 U-BO/T
2 4 707220 F8" LOCK WASHER
/ Z 707277 FE=16 HEX NUT
= 4 707702 19=20 X 17 HEX BOLT
9 7 707278 797 L OCK WASHIR
70 7 707209 1/9=20 HEX NUT

THE FED AND TELLOW
LICHTS SHOULD BE VISIBLE
FROM BERIND THE
IMPLEMENT.  ONLY THE
VELLOW LIGHT SHOULLD BE
VISIGLE FIROM  7HE FIRONT.

@ ATTACH LIGHT MOUNTING
LRACKETS 7O THE FEAR TUBE
OF THE INVER WING AS CLOSE
70 THE MANFRAME AS
COULTER SFACING WILL ALLOW.




9/01

Moedel 1500 Anhydrous Toolbar 56

CONNECT Y CABLE TO THE RIGHT AND LEFT LIGHT
UNITS AS SHOWN. THE GREEN, BROWN, AND WHITE
WIRES CONNECT TO THE RIGHT LIGHT, THE YELLOW,
BROWN, AND WHITE WIRES CONNECT TO THE LEFT LIGHT.

WHEN THE BAR IS FOLDED, THE YELLOW LIGHTS
MUST BE ON THE OUTSIDE AND THE RED LIGHTS
MUST BE ON THE INSIDE, WHEN UNFOLDED, THE
YELLOW LIGHTS ARE ON THE BOTTOM.

REF, # aTy. PART# DESCRIPTION
1 1 500018 7 POLE PLUG & HARNESS ASSEMBLY
2 1 S00019 Y CABLE HARNESS ASSEMBLY

COMPLETE LIGHTING PACKAGE C(INCLUDING PARTS FROM
PREVIOUS FPAGE) CAN BE [RDERED USING PART #300034.

RUN THE WIRES OUT OF THE LIGHT THROUGH THE BUOTTOM -
THEY ARE SHOWN OUT THE TOP FOR CLARITY’S SAKE LNLY.

N
\
N

X
\

WA\
S




HUE ASSEMBLY COMPLIE INCLUDES:
SEAL — JO178F
BEARING CONE ~ JOT132
BEARING CUP — 301734
HUB ~ JO1182
BEARING CUFP — J07754
BEARING CONE — 01185
DUST CAP — 3071186
LUE BOLTS ~ 07150 (4)

HEAYY DUTY ¢ BOLT HUEB & SFINOLE

o
<
Y

Sgii

SPNOLE ASSEMBLY COMPLETE INCLUDES:
SPNDLE — J01787

BASHER — JO7142

CASTELLATED MUT — 307155

COTTER PN — F07152

REE f or¥. 2ART A DESCRIPTION
7 7 F07787 SPINDLE — #1.625° X &0°
2 7 J01 183 SEAl — LR 14975
7 7 J071.32 EEARING CONE — IM 67048
7] 7 01134 BEARING CUP — 1M 67070
5 7 J01782 HUB — £ BOLT Wr %~ BOLT CIRCLE
G 7 J01754 BEARING CUP — LM 71570
7 7 J07785 BEARING CONE — LM 17949
& 7 JOT 142 THRLST WASHER — 1.5° 0D X .8125" 10,
g 7 07753 CASTELLATED NUT — 3/4—76 UNF.
70 7 J01752 COTTER FIN — 5/32° X 1-3/%"
77 7 307186 DUST CAP
72 ] J07750 1UC BOLT — 172-20 UNE X 1
77 7 J077168 SPINDLE ASSEMELY — COMPLETE
173 7 J011657 HUEB ASSEMBLY — COMPLETE

9/01

Model 1500 Anhydrous Toolbar

WD 0BT

37




9/01

TRCHTEN THE SLOITED MUT SUFFRCEENTLY 70 oo™
THE BEARNGS, THEN BACK OFF OME SLOT. THE HUB
SHARLLD TURNV FREELY BUT HAVE MO END FLAY.

Model 1500 Anhydrous Toolbar

6 LOLT AUEB & SFINDLE

REFF oIy BRT S DESCRIPTION

7 7 JOTIZ3 | SPMAE — AZ00 X 74°

Fi 7 JOI154 | SEAL - TiM 203062

F 7 JOTI29 | BEAPNG CONE — LAD7 749

7 7 JOTIZE | BARIWE CUP — LM50II10

5 7 JO1126 | & SHT HUE — 6° BET CHLE
& 7 JOTI3E | EEARING CUP ~ L7070

7 7 07702 | BEAIVG CONE —~ IMBIOEE

2 7 JO7157 | BASHER —~ 2* G0 X 13/76" I
7 7 07753 | SLOTTED NOT — /4716 UIF
10 7 JOI143 | DUST CAP

77 7 107249 | COITER PN — 5702 X 7-3/4"
72 5 JOI757 | 166 BT — G 1618 UNE X 1~1/8"
- 7 JOI16f | SPNDLE ASSEHE Y — COMPLETE
- 7 FOTTED | HUB ASSERY — COMPLETE

58




DISC SEALER HUB ASSEMBLY

FEF. @y PART # DESCRIPTION
7 7 07569 DISC SEALER HUE BRACKET ONLY
2 £ JOIZ70 BEARING CUP — TIMAKEM 775970
J Z JO12r7 BEARING CONE — TIMKEN (M1 7949
£ 7 JOIZ07 GREASE SEAL — R 10035
& 7 JO1208 5/8% WASHER
£ 7 Jorzog 5/8—78 CASTELLATED NUT
7 7 JOI2rE DUST/HUE CAP
- 7 101367 187X 1-1/2" COITER PN
g 7 Jorzrs SEINDLE ASSFMELY

9/01

Model 1500 Anhydrous Toolbar

59




9/01 Model 1500 Anhydrous Toolbar 60

F-1/4 X 107 MIDWAY REFHASE

-4
&
[ SFme

KIT AVATLABLE USING PARTH: 205121

ef

205139 HEX PLUG

I
/‘ iz 2 _|205716 T-RING £ & | 101246 | 2riE X I-Lr27 LOTTER PINPLT
g £ | E0TIEE i ” e ri 2 1205158 LLEVIS PIN
g L |\EOSIE7 ROD WIFER I8 L 205137 CAPSCREY
z £ 205755 TiE R 77 I | 05138 SLEVIS MUT
& £ 1205115 HASE r1 & | 205135 TIE /O MT
] FERT-~ > 8L 4 TUBE A L | 205734 PISTEY M7
o £ 20511 PISTON I £ _LBo5180 MEAR RING
3 £ | E0511E HEAD I3 I |Eo5518 LOAER T-RING
=4 I _|&05711 222 p/=d I _|&05118 TEFLLY JEAL
F £ 205110 LLEVIS ro4 2 1505117 FACKLP
KL, R\ GTY. | PART #| BESLRIFTIGN REF. #\@TY | PART & LESCRIPT IO




F-I172 X 107 MIDWAY REFHASE

[SEAL KIT AVAILABLE USIMG PARTR#: 205140,

A | BOGL39 HEX AU
iz £ 2 V1016 | 28 X 1120 COTTER PINFLT
g r & 205138 CLEVIS PN
& £ i 205137 CAPSCREY
Pl e £ | 2051386 LLEVES MUT
-3 s & |20513% TIE 8 NUT
3 Py £ | 205134 PISTEY M7
d Vi £ V205133 MEAR RING
5 4 4| 05132 LOAER TJ-PING
£ i L \205137 TEFLIWN SERL
s £ £ _|fes5130 FACK-L°
REF, #LaTX LESERIPTION [ AV T BESERIPTTON

Model 1500 Anhydrous Toolbar




9/01 Model 1500 Anhydrous Toolbar 62

LION 5000 7C SERES
SN 24 CYLINDER CEXFLLDELY

O
v

REF. # Q7K. PART # DESCRIPTION Q) @
- 7 204008 7 X 24 HYDRAULIC CYLINIER v, Q
7 7 205100 195675 — ROD LLEVIS (> > >
2 Z 205101 198006 ~ THREAD LUCK @/ 23 S
3 Z 205052 45750 ~ 27816 SET SCREW cﬁ\\:.‘)
f Y] 205096 | 495728 ~ ROD CAP @/ 8
5 Y] 205157 491754 — TUBE.
5 Y, ZOHE 192675 — CLEVIS CAP
7 7 205106 130560~ PISTON NUT
g z 205159 1947(9 — PISTON
I T 2051850 LGDE5T — R REF. # @Y FPART # DESCRIPTTON
70 2 802156 17X 3-575° FLATED CYLINDER FIN | 15 7 205020 HIZ T-ING
z o/ 11266 A3/ 16" HAIRPIN 26 7 205021 #3 WIPER
2 2 205017 #40 T-RING B 77 7 205028 #I RO T-RING
7z 2 205015 #70 T-RING 78 7 205023 424 R0 B
¥ 2 205009 #14_T-RING Bl = 7 205016 SEAL KIT COMPLETE

Model 1500 Anhydrous Toolbar




7500 COLTER SFACING
J0" ROWS WITH STANDARD
WHEEL COMFIGURATION — 75 SHAMK

NOTE: WHEN USING OFTIONAL AUTORESET SFANKS, ALL WHEEL OMIENSIONS ARE TAKEN FROM THE
CONFIGURATION SHOWN MAY FRESULT IN STRUCTURAL END OF THE WING TO THE EDGE OF THE BRACKET.
LAMAGE. 7O AVOID THIS, CHECK ALL DISC SEALERS FOR

CLEARANCE WHEN SHANK /S IN THE TRIPPED ™ POSITION.
AS NEEFDEL, RELOCATE SHANKS FROM THE FRONT BAR

ALl COLTER DIMENSIONS ARE TAKEN FROM THE
7O THE FREAR BAR 7O AVOID CLEARANCE FPROBLEMS.

MIPOLE OF THE BAR 7O THE CENVER OF THE COLTER

210 210

150 150

14.0— j— 26.5— —26.5 el —14.0

=

A

A
A

30—--—30-——'

60 60

w
o

S0

120 120

180 180

9/01 Model 1500 Anhydrous Toolbar 63




9/01

Model 1500 Anhydrous Toolbar 64

1500 COLVER SFACING
O~ ROWS WITH TANOEM/SINGLE

WHEEL OFTION — 75 SHAMK

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS ALL WHEEL DIMENSIONS ARE TAKEN FROM THE

COMFIEURATION SHOWN MAY RESULT IN STRUCTURAL END OF THE WING 7O THE EDGE OF THE BRACKET.
DAMUGE.  TO AVOID THIS, CHECK ALL DISC SEALERS FOR
CLEARANCE WHEN SHANK 1S IN THE “TRIBPED = POSITION.

AS NEZDED, RELOCATE SHANKS FIROM THE FRONT B4R ALL COLTER DIMENSIONS ARE TAKEN FIROM THE
70 THE FEAR BAR 70 AVOID CLEARANCE PROBLEMS. MIOOLE OF THE BAR 7O THE CENTER OF THE COLTER
210 210
150 150
- 17.5 |— 23.5 r — 235 - 17.5 t—
G n 10
L R R . L

60

A
A

w
(=]

120

o
o

120

180

180




7500 COLTER ROW SFACING
JO° ROWS WITH TANDEM TANODEM

WHEEL OPTION — 75 SHANK
NOTE: WHEN USING OFTIONAL AUTORESET SHANKS, ALL WHEEL DIENSIONS ARE TAKEN FROM THE
CONFIGLIRATION SHOMNV MAY RESULT IN STRUCTURAL END OF THE WING 7O THE EDGE OF THE BRACKET
LUAGE.  TO AVOID THIS, CHECK ALL DISC SEALERS FOR
CLEARANCE WHEN SHANK 1S IN THE “TRIFPED ™ POSITION.
AS MEEDED, RELOCATE SHANKS FROM THE FRONT BAR ALl COLTER OMENSIONS ARE TAKEN FROM THE
7O THE FEAR BAR 7O AVOID CLEARANGE PROBLEMS. MIOOLE OF THE BAR 7O THE CENTER OF THE COLTER
210 210
— ~—15.000 ~—23.500 23.500— 19.000—

A

60 60

e

S0 [0

120 120

150

180

150

180

Model 1500 Anhydrous Toolbar




9/01 Model 1500 Anhydrous Toolbar 66

71500 COLTER SPACING
JO" ROWS WITH STANGARD
WHEEL COMFIGURATION — 76 SHAMK

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS, ALL WHEEL OMENSIONS ARE THKEN FROM THE

CONFIGURATION SHOWN MAY RESULT IN STRUCTURAL END OF THE WING 7O THE FDGE OF THE BRACKET.
LAMAGE. 7O AVOID THIS, CHECK ALL OISC SEALERS FOR
CLEARANCE WHEN SHANK /S W THE “TRIPPED™ POSITION.

AS NEEDED, RELOCATE SHANKS FROM THE FRONT BAR

ALL COLTER DMENSIONS ARE TAKEN FROM THE
TO THE REAR BAR TO AVOID CLEARANCE FPROBLEMS.

MIDOLE OF THE BAR 7O THE CENTER OF THE COLTER

225

105

105

18— —=— 15

=~ =—20.000 —23.500 23.500—

|

X

A
A
I
—
f
A
A
A
V-
e
=1

165

185




71500 COLTER SPACING
TO" ROWS WITH TANDEM/ SINGLE
WHEEL OFTION — 76 SHANK

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS, ALL WHEEL OMENSIONS ARE TAKEN FROM THE
CONFIGURATION SHOWW RAY RESULT IN STRUCTURAL END OF THE WING TO THE EDGE OF THE BRACKET.
LAMAGE.  TO AVOID THIS, CHECK ALL DISC SEALERS FOR
CLEARANCE WHIEV SHANK 1S IN THE “TRIFPED” POSITION.

AS' NEEDED, RELOCATE SHANKS FROM THE FRONT BAR ALL COLTER OMENSIONS ARE TAKEN FROM THE
70 THE REAR BAR 7O AVOID CLEARANCE FROBLEMS. MIDOLE OF THE BAR 7O THE CENTER OF THE COLTER

225 225

105 105

= —20.000 —23.500 23.500— 20.000— T

A

S

20
Al
A

75 75

135 135

9/01 Model 1500 Anhydrous Toolbar 67




9/01

NOTE: WHEN USING OFTIONAL
CONFIGURATION SHOWN MAY

AUTORESET SHANKS,
FESULT IV STRUCTURAL

LARAGE. 7O AVOID THIS, CHECK ALL OISC SEALERS FOR

CLEAFANCE WHEN SHANK IS IN THE “TRIFPED” POSITION,
AS NEEDED, RELOCATE SHANKS FROM THE FRONT B4R
70 THE REAR BAR 7O AVOID CLEARANCE PROBLEMS.

Model 1500 Anhydrous Toolbar

7500 COLTER SPACING
JO° ROWS WITH TANDEM, TANDEM
WHEEL OFTION — 76 SHANMK

68

ALL WHEEL DIMENSIONS ARE TAKEN FROM THE

END OF THE WING TO THE EDSE OF THE BRACKET

ALL COLTER DMENSIONS ARE TAKEN FROM THE
MIDOLE OF THE BAR 7O THE CENTER OF THE COLTER

—18.500

105

~——23.500

A

e

15—

A

105

15

23.500—

19.500—

i)
A

135

A

=

A

165

135

195

185

B




7500 COLTER SFACNG
JO” ROWS WITH STANDARD
WHEEL CONFIGURATION — 77 SHANK

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS ALL WHEEL DIMENSIONS ARE TAKEN FROM THE
CONFIGURATION SHOWIN MAY RESULT IN STRUCTIIRAL

END OF THE WING TO THE £DGE OF THE BRACKET.
LARAGE.  TO AVOID THIS, CHECK AlLL LISC SEALERS FOR

CLEAFANCE WHEN SHANK 1S IN THE “TRIFPED™ POSITION.
AS NEEDEDL], RELOCATE SHANKS FROM THE FRONT BAR

ALL COLTER DMENSIONS ARE TAKEN FROM THE
70 THE REAR BAR 7O AVOID CLEARANCE PROBLEMS.

MIDOLE OF THE BAR TO THE CENTER OF THE COLIER

240

240

210 210

1530 150

14.0— [—— 26.5—~ ~—26.5 — 140
B T n 1 |

-
1

I
24
1)

60 60

w
o
w
o

120 120

180 180

9/01 Model 1500 Anhydrous Toolbar 69




9/01

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS,
CONFIGLIRATION SHOWN MAY RESULT IN STRUCTLIRAL
LUAGE.  TO AVOID THIS, CHECK ALL LISC SEALERS FOR
CLEARANCE WHEN SHAMK 1S IN THE TRIFPED™ POSITION.
AS’ NEEDED, RELOCATE SHANKS FROM THE FRONT B4R
7O THE FEAR BAR 7O AVOID CLEARANCE PROBLEMS.

240

1500 COLTER SFACING
JFO” FOWS Wi TANDEM/ SINGLE
WHEEL OFTION — 77 SHANK

Model 1500 Anhydrous Toolbar 70

ALL WHEEL DMMENSIONS ARE TAKEN FROM THE
END OF THE BWING 7O THE EDGE OF THE BRACKET.

ALL COLTER DIMENSIONS ARE TAKEN FROM THE
MIOOLE OF THE BAR TO THE CENIER OF THE COLTER

210

240

150

210

17.5 — 235

=

150

— 23.5 ==112.5

]

A
X

w

o
w
(=]

180

120

180




7500 COLTER ROW SFPACING
JO°  ROWS WITH TANDEM TANDEM
WHEEL OFTION — 77 SHANK

NOTE: WHEN USING OFTIONAL AUTORESET SHANKS, ALL WHEEL OMMENSIONS ARE THAKEN FROM THE
CONFIGURATION SHOWN MAY RESLLT IN STRUCTURAL END OF THE WING TO THE EDGE OF THE BRACKET,
LAUAGE.  TO AVOID THIS, CHECK ALL LISC SEALERS FOR

CLEARANCE WHEN SHAMK 1S IN THE TRIFPED ™ POSITION.
AS NEEDED, RELOCATE SHANKS FROM THE FRONT BAR ALL COLTER DIMENSIONS ARE TAKEN FROM THE
70 THE REAR BAR TO AVOID CLEARANCE PROBLEMS. MIDOLE OF THE BAR TO THE CENIER OF THE COLTER

240

240
210

210
— ~—19.000

~—23.500 23.500— 18.000— -—
n I li n 1

1

A
A

30————30

120 120

150 150

180 180

9/01 Model 1500 Anhydrous Toolbar 71




ATTACHING  THE WASH TANK WELDMENT

FEF. # Q7Y FART # LDESCHRIFPTION
7 7 7685077027 WASH TANK BRACKET WELOMENT
2 2z 767071572 GETI X ETNBET U-FOLT-FLT]
J 4 600387020 FLAT WASHER 587
4 4 600366037 STOVER LOCAMUT THPE ¢ — 578" —ume

WNOTE: POSITION LGRACKET SO /7 DOES NOT INTERFERE WITH KROW UNMTS

A

-
Ny,
Y




ATTACHING THE WASH TANK

ITEM

PART

NO. NUMBER Description1 QTY.
1 768011021 WASH TANK BRACKET WELDMENT 1
2 767500030 WASH TANK - COMPLETE 1







C/.'J

Progressive Farm Products

Cf)

19500 N 1425 East Road  Hudson, IL 61748-9450 e (309) 454-1564 ¢ FAX (309) 452-1610

WARRANTY

Main Frame, Wings, Wheel SUPPOKFES vevenernrinnirerennrnernsneananens Three (3) Years
All Other Components, eXCept tires .....veeeeeneennrieeerneensesnesensenseenns One (1) Year

Progressive Farm Products Inc. (PFP, Inc.) warrants each new PFP, Inc. product to be
free from defects in material and workmanship. This warranty is in effect from the date
of delivery to the original purchaser and is applicable only for the normal life expectancy
of the machine or components, not to exceed the time periods listed above. Tires on
PEP, Inc. equipment are warranted through the respective tire manufacturer. Contact a
dealer of the manufacturer in your local area.

Under no circumstances will it cover any merchandise or components thereof which, in
the opinion of the company, has been subjected to negligent handling, misuse,
alternation, an accident, or if repairs have been made with parts other than those

“obtainable through PFP, Inc.

Our obligation under this warranty shall be limited to repairing or replacing, free of
charge to the original purchaser any part that in our judgement shall show evidence of
such defect, provided further that such part shall be returned within thirty (30) days from
date of failure to PFP, Inc. through a dealer from whom the purchase was made,
transportation charges prepaid.

This warranty shall not be interpreted to render us liable for injury or damages of any
kind of nature, direct, consequential, or contingent to person or property. This warranty
does not extend to loss of crops, loss because of delay or any expense of loss incurred for
labor, supplies, substitute machinery, rental, or for any other reason.

There are no warranties, either expressed or implied, of merchantability of fitness for
particular purpose intended or fitness for any other reason.

This warranty is subject to any existing conditions of supply, which may directly affect
our ability to obtain materials or manufacture replacement parts.

PFP, Inc. reserves the right to make improvements in design or changes in specifications
at any time without incurring any obligations to owners of units previously sold.

No one is authorized to alter, modify, or enlarge this warranty nor the exclusions,
limitations, and reservations.

Progressive Farm Products Warranty does not include
cost of travel time, mileage, hauling, or labor.






